

Supplier: Miilux Oy, Ruonankatu 1, 92100 Raahe, Finland

ANALYSIS CERTIFICATE

Order S240736 / 010152

Chemical Composition %									
Item	Thickness	Cast nro	Ceq	C	SI	MN	P	S	AL
001	20	42331	0.64	0.271	0.50	0.99	0.010	0.001	0.041
Item	Thickness	Cast nro	V	TI	CU	CR	NI	MO	B
001	20	42331	0.010	0.027	0.016	0.60	0.40	0.248	0.0020

CEKV = $C+MN/6+(CR+MO+V)/5+(NI+CU)/15$

We hereby certify that material has been manufactured and tested in accordance with the above mentioned order.

Miilux Oy

Date 20/03/2024



Timo Sipilä

Stamp
Miilux[®]OY

Address

Miilux Oy
Ruonankatu 1
92100 Raahe
FINLAND

Phone +358 10 5856 000 VAT FI09761332
Fax +358 10 5856 381
web www.miilux.fi

Bank Nordea 200718-18498
Swift NDEAFIHH
IBAN FI46 2007 1800 018498

Supplier: Miilux Oy, Ruonankatu 1, 92100 Raahe, Finland

Test method: Brinell hardness test according to the EN ISO 6506-1.

Diameter of the ball indenter is 10mm and the test force is 30 kN. Three measured points.

We certify that material has been manufactured and tested in accordance with the below mentioned order.

Customer:	Tamminiitty Oy			Order :	S240736 / 010152			
Quality	Product/Draw nro	Pcs	Plate number	Hardness measurement results				
				Date	Avrg	1	2	3
Miilux 500	Kulutuslevy 20x2450x3000	1	42331-021-12	8.3.2024	517	518	514	519

Date and signature

20.3.2024



Timo Sipilä

Miilux[®]Oy